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CUSTOMER NAME: Wixsteel Industrial International Trading Co.,Ltd.
ADDRESS: /

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name : 14NiCrl4

Test Item . Chemical Composition Analysis; Tensile test

Date of Receipt . 2019-01-07

Testing Start Date . 2019-01-07

Testing End Date . 2019-01-07

Test result(s) . For further details, please refer to the following page(s)
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Signed for and on behalf of
International Standard Quality
Technology(Qingdao) Co., Ltd.
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Drafted by: Eve Wang Checked By: Roy Luo Authorized signatory: Gmi Li
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This test report is issued by the company subject to its general conditions of service. This test report refer only to the
sample(s) tested unless otherwise stated. This test report cannot be reproduced, except in full, without prior written of
the company.
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1. Chemical Composition Analysis:
Test Method: OES

Element C Mn Cr Ni

Result (wt), % 0.18 0.44 0.81 3.00

2. Tensile Test:
Test Method: EN 1SO 6892-1:2016

Test item Specimen Result
Tensile strength (Rm) (N/mm?2) 834
Proof strength (Rpo.2) (N/mm?) Circular cross-section 605
Elongation after fracture (A) (%) specimen
Lo=5.65+/S, (mm) 190

B (an)

Fig.1 Tensile test curve of specimen
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Sample Photos:

Sample
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